CHAPTER 7. LIQUID STREAM
TREATMENT ALTERNATIVES

The McMinnville Water Reclamation Facility (WRF) has a history of consistent compliance with
the treatment requirements set forth in its National Pollutant Discharge Elimination System
(NPDES) permit. However, as the WRF faces increased flows and loads from a growing
population and the potential for more restrictive future permit requirements, it will be necessary
to upgrade many of the liquid stream treatment processes. The planning and implementation of
these improvements will ensure that the WRF continues to satisfy its permit requirements in the
years to come. The primary objective of this chapter is to evaluate long-term wastewater
management program alternatives that address anticipated environmental, regulatory, growth,
[...]
the 200-horsepower per basin capacity would be adequate for buildout conditions.

Table 7-12. Estimated Aeration Requirements

Required
SOTR (lbs/hr) Horsepower

Flow Condition per Train per Train
Current ADWF average annual load (two basins) 161 73
Current ADWF maximum month load (two basins) 208 86
Current ADWF peak day load (two basins) 312 129
Buildout ADWF average annual load (three basins) 187 81
Buildout ADWF maximum month load (three basins) 238 100
Buildout ADWF peak day load (three basins) 356 146

While aeration system capacity is not an issue, the City may want to consider control system
improvements to enhance performance and reduce energy use, such as:

e An automated oxygen supply control system.

e Variable frequency drives for all motors.

Capacity Summary. The capacity of the existing secondary treatment facilities are listed in
Table 7-13.

Alkalinity Addition

A sodium hydroxide chemical feed system was included in the original plant design for adding
alkalinity to the secondary treatment process as needed. It had not been necessary to utilize this
system until about two years ago. WRF staff experienced numerous difficulties with the
originally provided system and, consequently, experimented with other chemicals. The most
successful chemical was liquid lime (calcium hydroxide) and this remains in use. A 2,000-gallon
storage tank is used to store the liquid chemical on site. Demands can be as much as
1,000 gallons per week, thereby requiring frequent deliveries.

Although this alternative has proven to be the most successful of the alternatives that have been
tried to date, other options are available. The following alternatives have been identified:

1. Retain existing calcium hydroxide system

2. Upgrade calcium hydroxide system

3. Convert to a hydrated lime dry chemical system

WYA—August 2009 7-29 City of McMinnville
513-01-06-12 McMinnville Water Reclamation Facilities Plan



Table 7-13. Secondary Capacity Requirements

Current Total Additional Capacity

Item Capacity Buildout Demand Required
Overall hydraulic 22 mgd PHF 32 mgd PHF a 10 mgd PHF
Orbals 4.2 mgd ADWF 6.1 mgd ADWF 1.9 mgd ADWF
Secondary clarifiers 17.5 to 28.5 mgd 20.0 mgd MDDWF Upto 2.5 mgd
(dry weather) MDDWF MDDWF
Secondary clarifiers 17.5to 28.5 mgd 32 mgd PHF a 3.5t0 14.5 mgd PHF
(wet weather) PHF
RAS pumping system 10.5 mgd 10.5 mgd --
(dry weather)
RAS pumping system 6 to 10.5 mgd 15 mgd 4.5 to 9 mgd
(wet weather)
Aeration system 1,000 Ib O2/hr 1,070 Ib O2/hr 70 1b O2/hr

(a) Assumes no blending

The feed system will need to have the ability to increase the alkalinity of the water by 50 mg/I. It
will also need to be able to feed chemical to the inlet piping of all of the Orbal treatment units or
to a common point prior to the splitter structure for the Orbal treatment units.

A thorough evaluation of these alternatives should be undertaken at a preliminary design level to
identify all of the considerations that should be made in the final selection. Costs will be based
on installation of a hydrated lime dry chemical feed system.

Alternative 1. Construct Third Secondary Treatment Train

This alternative is a continuation of the current WRF design and would consist of the following
base elements:

e A third Orbal oxidation ditch.

e A third 120-foot-diameter secondary clarifier.

e Expansion of the RAS pumping system.

e The addition of variable speed drives to the aeration equipment of the existing Orbals.

e A new alkalinity feed system.

The third identical Orbal/clarifier treatment train would operate in parallel with the existing
trains. Optional enhancements that the City may want to also consider including as part of this
alternative include:

1. Improvements to allow operation in contact/stabilization mode. In
contact/stabilization mode, the RAS is aerated in a compartment separate from the
main flow stream (the Orbals’ outer channel). This mode is often advantageous during
peak flow conditions as it allows for a higher solids retention time (SRT) and a lower

WYA—August 2009 7-30

513-01-06-12

City of McMinnville
McMinnville Water Reclamation Facilities Plan



clarifier solids loading rate (SLR). Facilities would include a pipe beneath each
Orbals’ outer channel and gates to direct raw sewage to the desire location. City
personnel might consider adding features to allow operation in contact/stabilization
mode if peak flows are not reduced to the anticipated extent.

Mixed liquor recycle pumping. Mixed liquor recycle pumping would increase
denitrification (biological conversion of nitrate to nitrogen gas) in the Orbals.
Denitrification can enhance process stability by providing alkalinity recovery and pH
control. Low head submersible propeller pumps and piping would convey nitrified mixed
liquor from the inner to middle Orbal channels. City personnel may want to add this
feature if chemical use for pH control becomes a significant operational expense.

Piping improvements to allow continued blended treatment, which includes chemical
addition and primary treatment of raw sewage in the existing tertiary clarifiers. This
feature would likely only be used in the event a secondary clarifier is out of service
during high wet weather flow conditions.

Key considerations associated with this alternative include:

The need for blending would be eliminated.

Adequate redundancy would be provided to allow continued successful operation
during all but the highest flow and loading conditions.

Continued operation as multiple parallel trains would be possible.

Design data for this alternative are shown in Table 7-14, while a simplified process flow
schematic is provided as Figure 7-17.

Alternative 2. Construct Third Orbal and Wet Weather Upgrades

This alternative recognizes that with the reduction in peak flows accomplished through collection
system rehabilitation, the capacity of the existing secondary clarifiers may be adequate.
Alternative 2 consists of the following elements:

1.

A third Orbal oxidation ditch. The third Orbal is necessary for dry weather nitrification. It
would include inlet piping that would enable the tank to operate in the
contact/stabilization mode.

Piping improvements in the existing Orbal tanks to allow operation in
contact/stabilization mode. Operation in contact/stabilization mode would reduce solids
loading to the secondary clarifiers.

The addition of variable speed drives to the aeration equipment of the existing Orbals.
Hydraulic improvements to the existing Orbals.

WYA—August 2009 7-31 City of McMinnville
513-01-06-12 McMinnville Water Reclamation Facilities Plan



Table 7-14. Secondary Treatment Alternative 1:
Third Secondary Treatment Train - Design Data

Description Existing @ Buildout
Calcium Hydroxide Feed System (Alkalinity Control)
Storage Tanks
Number 1 1
Capacity, ea. Gal 6,500 6,500
Feed Pumps
Number 2 2
Type Chemical Metering - | Chemical Metering -
Adjustable Speed Adjustable Speed
Capacity, gph 0.1-8 0.1-8
Aeration Basins (Orbal Oxidation Ditches)
Number 2 3
Size, each, ft 165 x 137 165 x 137
Sidewater Depth, ft 11.8 11.8
Total Volume, Million Gal 3.1 4.6
Hydraulic Retention Time at ADWF 13.3 hrs 18.1 hrs
Hydraulic Retention Time at AWWF 6.6 hrs 9.2 hrs
Solids Retention Time, days 7 115
Design MLSS, mg/L 3000 3000
ADWF Capacity, mgd 42 @ 6.3
PHF Capacity, mgd 22 @ 32@
Aeration Equipment
Type Surface Disc Surface Disc
Number per basin 8 8
Capacity per basin, Ibs O,/day © 12,000 12,000
Total Connected Horsepower per basin 200 200
Secondary clarifiers
Type Suction Arm Suction Arm
Number 2 3
Diameter, ft 120 120
Sidewater Depth, ft 15.7 15.7
Surface Area, each, SF 11,310 11,310

WY A—August 2009
513-01-06-12

7-32

City of McMinnville

McMinnville Water Reclamation Facilities Plan



Table 7-14. Secondary Treatment Alternative 1: Third Secondary Treatment Train -

Design Data, cont’d...

Description Existing @ Buildout
Design Overflow Rates, gpd/SF
ADWEF, 1 unit out of service 495 270
AWWE, all units 495 354
MDWWEF, all units 951 914
Peak hourly flow, all units 1,060 © 943 @

Return Sludge Pumps

Type Screw Induced Flow | Screw Induced Flow
Adjustable Speed Adjustable Speed
Number 4 6
Capacity, each, gpm 900-2,000 900-2,000
Motor HP 15 15
Waste Sludge Pumps
Type Screw Induced Flow | Screw Induced Flow
Adjustable Speed Adjustable Speed
Number 2 3
Capacity, each, gpm 200-500 200-500
Motor, HP 7.5 7.5
Scum Pumps
Type Progressing Cavity Progressing Cavity
Constant Speed Constant Speed
Number 2 3
Capacity, gpm, each 50 50
Motor HP 3 3

=

Original design rating unless otherwise noted.

2. Based on current operating mode for biological phosphorus removal and ability to meet ammonia

limits, per process modeling.

s w

Hydraulic capacity limited by Orbals and based on operating experience. Balance of PHF blended.
Based on 32 mgd PHF, no blending.

5. Existing aeration system capacity based on analysis presented in Table 7-13.

WY A—August 2009
513-01-06-12

7-33

City of McMinnville

McMinnville Water Reclamation Facilities Plan



Figure 7-17. Secondary Treatment Alternative 1:
Third Secondary Treatment Train Process Flow Schematic

SECONDARY
ORBALS CLARIFIERS
R ML SE
Oo—"1"1 — 10
ML
) RAS
L LiS = TO THICKENERS
SE
Q—> > e ®
[ RAS
s P TO THICKENERS
SE
DQ—» ©)
[ RAS
LEGEND:
EXISTING FACILITY FROM HEADWORKS
. NEW FACILITY TC TERTIARY TREATMENT (DRY WEATHER)
ML MIXED LIQUOR TC DISINFECTION (WET WEATHER)
SE SECCNDARY EFFLUENT
RAS RETURN ACTIVATED SLUDGE
WAS WASTE ACTIVATED SLUDGE

5. Piping improvements to allow primary treatment of blended raw sewage in the tertiary
clarifiers. Blended operation would be required during high wet weather flow conditions and
potentially during peak dry weather flow conditions when one clarifier is out of service.

6. A new alkalinity feed system

In addition, City personnel may want to consider the addition of recently developed enhancements to
improve the performance of the secondary clarifiers during high flow conditions.

Important considerations for this alternative include:

e High clarifier overflow rates during peak flow conditions make reliable performance
uncertain. Blending would be used to reduce the clarifier hydraulic loading and maintain
acceptable secondary effluent quality.

e Clarifier redundancy would be a significant concern. Taking a clarifier out of service for
maintenance or repairs would only be possible during dry weather low flow conditions.

WYA—August 2009 7-34 City of McMinnville
513-01-06-12 McMinnville Water Reclamation Facilities Plan




e Blending would continue with increasing frequency to adversely affect disinfection

system performance.

Design data and a simplified process flow schematic are provided in Table 7-15 and

Figure 7-18, respectively.

Table 7-15. Secondary Treatment Alternative 2:
Third Orbal and Wet Weather Upgrades - Design Data

Description Existing @ Buildout
Calcium Hydroxide Feed System (Alkalinity Control)
Storage Tanks
Number 1 1
Capacity, ea. Gal 6,500 6,500
Feed Pumps
Number 2 2
Type Chemical Metering - | Chemical Metering -
Adjustable Speed Adjustable Speed
Capacity, gph 0.1-8 0.1-8
Aeration Basins (Orbal Oxidation Ditches)
Number 2 3
Size, each, ft 165 x 137 165 x 137
Sidewater Depth, ft 11.8 11.8
Total Volume, Million Gal 3.1 4.6
Hydraulic Retention Time at ADWF 13.3 hrs 18.1 hrs
Hydraulic Retention Time at AWWF 6.6 hrs 9.2 hrs
Solids Retention Time, days 7 115
Design MLSS, mg/L 3000 3000
ADWF Capacity, mgd 42® 6.3
PHF Capacity, mgd 22® 24 @
Aeration Equipment
Type Surface Disc Surface Disc
Number per basin 8 8
Capacity per basin, Ibs O,/day © 12,000 12,000
Total Connected Horsepower per basin 200 200
Secondary clarifiers
Type Suction Arm Suction Arm

WY A—August 2009
513-01-06-12

7-35

City of McMinnville

McMinnville Water Reclamation Facilities Plan



Table 7-15. Secondary Treatment Alternative 2:

Third Orbal and Wet Weather Upgrades - Design Data, Cont’d...

Description Existing @ Buildout

Number 2 2
Diameter, ft 120 120
Sidewater Depth, ft 15.7 15.7
Surface Area, each, SF 11,310 11,310
Design Overflow Rates, gpd/SF

ADWEF, 1 unit out of service 495 539

AWWE, all units 495 531

MDWWF, all units 951 1,060 ¥

Peak hourly flow, all units 1,060 © 1,060 @

Return Sludge Pumps

Type Screw Induced Flow | Screw Induced Flow
Adjustable Speed Adjustable Speed
Number 4 4
Capacity, each, gpm 900-2,000 900-2,000
Motor HP 15 15
Waste Sludge Pumps
Type Screw Induced Flow | Screw Induced Flow
Adjustable Speed Adjustable Speed
Number 2 2
Capacity, each, gpm 200-500 200-500
Motor, HP 7.5 7.5
Scum Pumps
Type Progressing Cavity Progressing Cavity
Constant Speed Constant Speed
Number 2 2
Capacity, gpm, each 50 50
Motor HP 3 3

=

Original design rating unless otherwise noted.

2. Based on current operating mode for biological phosphorus removal and ability to meet ammonia

limits, per process modeling.

3. Hydraulic capacity limited by Orbals and based on operating experience. Balance of PHF blended.
4. Flow to secondary treatment system constrained by clarifier capacity and capped at 24 mgd.

Balance of PHF blended.

5. Existing aeration system capacity based on analysis presented in Table 7-13.

WY A—August 2009
513-01-06-12

7-36

City of McMinnville
McMinnville Water Reclamation Facilities Plan




Figure 7-18. Secondary Treatment Alternative 2:
Third Orbal and Wet Weather Upgrades Process Flow Schematic

ORBALS
O=—=T1T]l
V)
ML
=—— \ SECONDARY
CLARIFIERS
O > | £ >
RAS
—mb TO THICKENERS
O > | £ >
Le TERTIARY
RAS CLARIFIERS
@: >U >
LEGEND:
— EXISTING FACILITY FROM HEADWORKS
NEW FACILITY EXCESS WET WEATHER FLOW TC TERTIARY
e = = ALTERNATE ORBAL FEED (WET WEATHER) TO TERTIARY TREATMENT (DRY WEATHER)
ML MIXED LIQUOR TO DISINFECTION (WET WEATHER)
SE SECONDARY EFFLUENT
RAS RETURN ACTIVATED SLUDGE
WAS WASTE ACTIVATED SLUDGE

Evaluation of Secondary Treatment Alternatives

This section compares the two secondary process alternatives based on economic and non-
economic factors.

Economic Comparison. Estimated capital project costs for each secondary treatment alternative
are compared in Table 7-16.

WYA—August 2009 7-37 City of McMinnville
513-01-06-12 McMinnville Water Reclamation Facilities Plan



Table 7-16. Secondary Treatment Alternatives Capital Project Cost Comparison

Capital Project Cost, $1,000

Alternative 1:

Alternative 2:

Third Additional

Secondary Orbal Tank +

o Treatment Wet Weather

Description Train Modifications
Alkalinity Control System 100 100
Additional Orbal Tank 2,753 2,753
Existing Orbal Tanks Modifications (Hydraulic) — 150
Secondary Clarifier 1,920 —
RAS/WAS Pump Station 788 —
Tertiary Clarifier Modifications for Wet Weather Treatment — 200
Electrical/I&C (20%) 1,110 640
Subtotal 6,671 3,843
General Conditions (10%) 670 380
Contractor's Overhead & Profit (15%) 1,000 580
Subtotal 8,341 4,803
Contingencies (30%) 2,500 1,440
Subtotal 10,841 6,243
Engineering & Administration (25%) 2,710 1,560
Total Capital Cost 13,551 7,803

Estimated annual operation and maintenance costs for each secondary treatment alternative are

compared in Table 7-17.

WYA—August 2009 7-38

513-01-06-12

City of McMinnville
McMinnville Water Reclamation Facilities Plan




Table 7-17. Secondary Treatment Alternatives Annual Operation and
Maintenance Cost Comparison

Annual O&M Cost, $1,000
Alternative 1: | Alternative 2:
Third Additional
Secondary Orbal Tank +
o Treatment | Wet Weather
Description Train Modifications
Labor 200 150
Electrical Power 32 30
Maintenance Materials 33 19
Total Annual O&M 265 199

Estimated present worth costs of the secondary treatment alternatives are compared in

Table 7-18.

Table 7-18. Secondary Treatment Alternatives Summary Alternative Cost Comparison

Alternative Costs, $1,000
Alternative 1: | Alternative 2:
Third Additional
Secondary Orbal Tank +
o Treatment | Wet Weather
Description Train Modifications
Total Capital Cost 13,551 7,803
Total Annual O&M Cost 265 199
Total Present Worth 16,715 10,179

Non-economic Comparison. The non-economic comparison of the secondary treatment
alternatives is summarized in Table 7-19.